— CERTIFIED MATERIAL TEST REPORT
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I y CUSTOMER SHIP TO CUSTOMER BILLTO GRADE SHAPE /SIZE - )
G@ j GERAU SOPORTE LOGISTICO EN DISTRIBUC GERDAU CORSA S A PIDECV 992/572-50 Wide Flangs Beam / 10 X 49% /250 X 73 ;
- o s . B EPR®S |5 715 0B 1023 507 ZVE CARRETERA MEXICO (D SAHAGUN : '
A—— MONTERREY’NL 64290 - SN : LENGTH ’ WEIGHT HEAT / BATCH
US-ML-MIDLOTHIAN Mexico CDh SAHAGUN,HGO 43990 40'00" 3020018 : 50055266/03
300 WARD ROAD : Mexico g
MIDLOTHIAN, TX 76065 SALES ORDER SPECIFICATION / DATE or REVISION
USA . 330806/000330 ASTYASTIMLOT
AS92/A992M-11
CUSTOMER PURCHASE ORDER NUMBER | BILL OF LADING DATE ASTM AG/AGM-11
4500629066 1327-0600052465 75.04.2013
CHEMICAL COMPOSITION )
C Mn P S Si - TN
% % % % % % 3 % % % % i %
0.0 0.83 D809 0.022 0.20 0.33 0.13 0.12 0.040 0011 0.001 0016 0.0
CHEMICAL COMPOSITION
CEaarAﬁ
0.3
MECHANICAL PROPERTIES
YS UTrs Y UTs
ESt K3t Mga MPa IanélLl gﬁ;
518 67.7 357 467 . B.ono 2000 -
517 68.0 i 356 . 469 8.000 2000
MECHANICAL PRCPERTIES
Elong. Y/T rati
% %
2580 0.764
25.80 - 0.762
COMMENTS / NOTES

The above figures are certified chemical and physical test records as contained in the permanent records of company. This material, including the billets, was melted and manufaciured in
the USA. We centify that these data are correct and in compliance with specified requirements. CMTR complies with EN 10204 3.1,

M G EBHASKAR YALAMANCHIL] ‘,i'fé ¥ -{; TOM HARRINGTON )
’%ﬁZ-— QUALLTY DIRECTOR M) - i QUALITY ASSURANCE MGR.

a
+




